
 Renewal of a NPDES Permit  Purpose of Application 

Applicant and Facility Information 

 

Northcentral Regional Office 
CLEAN WATER PROGRAM 

 

Application Type  Renewal  
NPDES PERMIT FACT SHEET 

Application No.  PA0024091  

Facility Type  Municipal  INDIVIDUAL SEWAGE APS ID  1128757  

Major / Minor  Minor  Authorization ID  1512125  

 
 

 
Applicant Name Millville Borough Facility Name Millville Borough Sewer System STP 

 

Applicant Address PO Box 30 Facility Address 136 Morehead Avenue 
 

Millville, PA 17846-0030  Millville, PA 17846 
 

Applicant Contact Don Keefer Facility Contact Michael Woolcock 
 

Applicant Phone (570) 458-5709 Facility Phone (570) 458-6208 
 

Client ID 87618 Site ID 246312 
 

Ch 94 Load Status Not Overloaded Municipality Millville Borough 
 

Connection Status No Limitations County Columbia 
 

Date Application Received  January 10, 2025  EPA Waived? Yes 

Date Application Accepted  January 15, 2025  If No, Reason  

 
 
 
 

 
Summary of Review 

The subject facility is a Publicly Owned Treatment Works (POTW) serving Millville Borough and neighboring portions of 
Greenwood Township and White Pines Landfill in Pine Township all in Columbia County. 

 
Sludge use and disposal description and location(s): The facility’s digested sludge is disposed by landfill. Per the application 
14.21 dry tons were disposed in the previous year. 

 
 

Public Participation 

DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82. Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15- 
day period at DEP’s discretion), which will be considered in making a final decision on the application. Any person may request 
or petition for a public hearing with respect to the application. A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing. If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 

 
 
 

 
Approve Deny Signatures Date 

√ 
 

 
Keith C. Allison / Project Manager 

 

 
September 15, 2025 

√ 
 

 
Nicholas W. Hartranft, P.E. / Environmental Engineer Manager 

 

 
September 15, 2025 



NPDES Permit Fact Sheet 
Millville Borough Sewer System STP 

NPDES Permit No. PA0024091 

2 

 

 

 
 

Discharge, Receiving Waters and Water Supply Information 

 
Outfall No.   

 
001  

  
 

Design Flow (MGD) 
 
0.3 

Latitude   41º 6' 47.89"   Longitude -76º 31' 38.34" 

Quad Name  Millville, PA   Quad Code  

Wastewater Description:   Sewage Effluent    

Receiving Waters Little Fishing Creek (CWF) Stream Code 27657 

NHD Com ID  65638943 RMI 8.4 

Drainage Area  42.1 mi2 Yield (cfs/mi2) 0.0504 

 
Q7-10 Flow (cfs) 

 
 

2.1 

 

 
Q7-10 Basis 

USGS Gage 01552500, 
Muncy Creek near 
Sonestown (1942-2008) 

Elevation (ft)  605  Slope (ft/ft) 0.003 

Watershed No. 5-C  Chapter 93 Class. CWF 

Existing Use  N/A  Existing Use Qualifier N/A 

Exceptions to Use None  Exceptions to Criteria None 

Assessment Status 
 

 Impaired  

Cause(s) of Impairment   PATHOGENS    

Source(s) of Impairment   SOURCE UNKNOWN    

TMDL Status     Not Developed  Name   

Nearest Downstream Public Water Supply Intake   Suez Water PA @ Bloomsburg  
 

PWS Waters  Fishing Creek  Distance from Outfall (mi) Approx. 9 

 
Comments: 

 
The discharge is not expected to be contributing to the impairment to Little Fishing Creek from Pathogens. The permittee 
generally meets its fecal coliform limitations which are identical to the prior Fecal Coliform criteria from Chapter 93 of the 
Department’s regulations. 

The discharge is not expected to affect any downstream water supply at this time with the limitations and monitoring 
proposed. 



NPDES Permit Fact Sheet 
Millville Borough Sewer System STP 

NPDES Permit No. PA0024091 

3 

 

 

 
 

 
Treatment Facility Summary 

 
Treatment Facility Name: Millville Borough 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 
Secondary With 

Ammonia Reduction Activated Sludge Ultraviolet 0.3 

 

 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

 
0.3 

 
800 

 
Not Overloaded 

 
Anaerobic Digestion 

Combination of 
methods 

 
Changes Since Last Permit Issuance: WQM 1900405 Amendment No. 2 was issued on February 6, 2025. 

Other Comments: The existing treatment facility, as permitted under WQM Permit Nos. 1900405 and 1906401 consists of 
a septage receiving station, bar screen and comminutor, influent pump station, vortex grit removal chamber, primary 
clarifier, single stage nitrification-denitrification biological treatment, secondary clarifiers, UV disinfection, cascade 
aeration, aerobic digestion, belt filter press. 

WQM Permit No. Issuance Date Permit For: 
1900405 A-2 – 2/6/25 Replacement of Grinder unit with spiral sieve screen 

A-1 – 5/28/19 Addition of step feed system to existing STP 

Original – 1/23/01 Construction of new STP 

1906401 6/15/06 Hydraulic Rerate from 0.25 to 0.3 MGD 

5/28/19 Incorporation of Step Feed process 

1909402 11/16/09 Transfer of Sewer Extensions 

 



NPDES Permit Fact Sheet 
Millville Borough Sewer System STP 

NPDES Permit No. PA0024091 

4 

 

 

 

 
 

DMR Data for Outfall 001 (from August 1, 2024 to July 31, 2025) 

 
Parameter JUL-25 JUN-25 MAY-25 APR-25 MAR-25 FEB-25 JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 

Flow (MGD) 
Average Monthly 0.177 0.217 0.264 0.162 0.165 0.156 0.135 0.169 0.131 0.136 0.130 0.192 

Flow (MGD) 
Daily Maximum 

 
0.356 

 
0.501 

 
0.514 

 
0.305 

 
0.431 

 
0.282 

 
0.216 

 
0.304 

 
0.285 

 
0.225 

 
0.154 

 
0.385 

pH (S.U.) 

Instantaneous 
Minimum 

 
6.6 

 
6.5 

 
6.5 

 
6.5 

 
6.5 

 
6.1 

 
6.0 

 
6.1 

 
6.1 

 
6.2 

 
6.2 

 
6.5 

pH (S.U.) 

Instantaneous 
Maximum 

 
7.1 

 
6.9 

 
7.0 

 
6.9 

 
6.9 

 
7.1 

 
6.7 

 
6.8 

 
6.6 

 
7.2 

 
7.0 

 
7.0 

DO (mg/L) 
Instantaneous 
Minimum 

 
10.9 

 
10.2 

 
10.9 

 
10.4 

 
10.1 

 
9.7 

 
10.3 

 
10.1 

 
10.2 

 
10.1 

 
10.2 

 
10.6 

CBOD5 (lbs/day) 
Average Monthly < 5 5 7 7 7 18 < 3 3.6 < 2 3.5 2.4 4 

CBOD5 (lbs/day) 
Weekly Average 7 10 10 11 10 44 4 7.0 < 2 6.5 3.4 6 

CBOD5 (mg/L) 
Average Monthly < 3 3 < 3 5 6 15 < 3 < 3 < 2 4 2.1 3 

CBOD5 (mg/L) 
Weekly Average 4 5 4 7 9 39 4 7 2 6 2.3 3 

BOD5 (lbs/day) 
Raw Sewage Influent 
Average Monthly 

 
 

234 

 
 

339 

 
 

332 

 
 

216 

 
 

176 

 
 

323.2 

 
 

210 

 
 

229.7 

 
 

209.6 

 
 

240 

 
 

267.3 

 
 

659 

BOD5 (lbs/day) 

Raw Sewage Influent 
Daily Maximum 

 
366 

 
714 

 
609 

 
364 

 
245.2 

 
381.2 

 
259 

 
271 

 
364.3 

 
451 

 
349 

 
1277 

BOD5 (mg/L) 

Raw Sewage Influent 
Average Monthly 

 
187 

 
177 

 
199 

 
194 

 
117 

 
236 

 
205 

 
187 

 
189 

 
235 

 
240 

 
346 

TSS (lbs/day) 
Average Monthly 27 15 33 30 15 21 6 15.1 11 22 12 12 

TSS (lbs/day) 
Raw Sewage Influent 
Average Monthly 

 
275 

 
356 

 
219 

 
153.5 

 
149.5 

 
432.7 

 
346 

 
302.3 

 
315.6 

 
303.3 

 
467 

 
1912 

TSS (lbs/day) 
Raw Sewage Influent 
Daily Maximum 

 
330 

 
745 

 
290 

 
171 

 
237.2 

 
799.8 

 
610 

 
699.8 

 
348.7 

 
441 

 
1080 

 
5767 

Compliance History 



NPDES Permit Fact Sheet 
Millville Borough Sewer System STP 

NPDES Permit No. PA0024091 

5 

 

 

 

TSS (lbs/day) 
Weekly Average 42 23 51 47 55 34 7 28.3 15 36 16 16 

TSS (mg/L) 
Average Monthly 18 10 13 22 19 17 6 11 12 23 10.3 9 

TSS (mg/L) 

Raw Sewage Influent 
Average Monthly 

 
201 

 
183 

 
247 

 
126 

 
101 

 
361 

 
379 

 
246 

 
322 

 
308 

 
459 

 
1189 

TSS (mg/L) 
Weekly Average 21 15 22 30 30 30 7 19 16 36 15 12 

Total Dissolved Solids 
(mg/L) 
Average Quarterly 

 

 
832 

  

 
946 

  

 
1530 

  

 
2960 

 

Fecal Coliform 
(No./100 ml) 
Average Monthly 

 
2 

 
4 

 
34 

 
< 5 

 
100.3 

 
126 

 
4 

 
4 

 
< 1 

 
62 

 
32 

 
9 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 

 

 
4 

 

 
9 

 

 
2419 

 

 
32 

 

 
248 

 

 
2419.5 

 

 
9.6 

 

 
14.8 

 

 
2 

 

 
770.1 

 

 
235.9 

 

 
248 

UV Intensity (mW/cm²) 
Instantaneous 
Minimum 

 
 

3.2 

 
 

4.3 

 
 

2.7 

 
 

2.2 

 
 

1.5 

 
 

0.86 

 
 

1.9 

 
 

2.1 

 
 

1.2 

 
 

1.3 

 
 

1.5 

 
 

1.7 

Total Nitrogen (mg/L) 
Average Monthly 5.9 4.55 3.06 13.2 18.8 33 21 22 36 66 37 9 

Ammonia (lbs/day) 
Average Monthly < 0.1 0.4 < 0.1 2 6 9 < 1 1.46 0.1 < 0.6 0.16 2 

Ammonia (lbs/day) 
Weekly Average 0.2 0.9 1 6 9 20 2 4.12 0.2 < 0.9 0.37 5 

Ammonia (mg/L) 
Average Monthly < 0.1 0.21 < 0.6 < 2 5 11 < 1 1 0.129 < 1 < 0.151 2.0 

Ammonia (mg/L) 
Weekly Average < 0.1 0.44 1 6 8 23 2 3 0.144 < 1 < 0.256 5.0 

Total Phosphorus 
(mg/L) 
Average Monthly 

 
0.44 

 
0.031 

 
0.42 

 
0.33 

 
9 

 
12 

 
6 

 
5 

 
4 

 
5.2 

 
2 

 
0.2 

Total Copper (mg/L) 
Average Monthly 0.017 0.023 0.011 0.018 0.014 0.014 0.005 0.025 0.030 0.040 0.018 < 0.010 

Total Copper (mg/L) 
Daily Maximum 

 
0.035 

 
0.031 

 
0.018 

 
0.023 

 
0.021 

 
0.024 

 
0.008 

 
0.033 

 
0.051 

 
0.056 

 
0.022 

 
< 0.020 

Sulfate (mg/L) 
Average Quarterly 

 

146 
  

127 
  

267 
  

439 
 

Total Zinc (mg/L) 
Average Monthly 0.051 0.058 0.033 0.047 0.026 0.046 0.049 0.145 0.1 0.1 0.068 0.05 

Total Zinc (mg/L) 
Daily Maximum 0.059 0.096 0.039 0.064 0.027 0.066 0.062 0.269 0.144 0.14 0.075 0.07 



NPDES Permit Fact Sheet 
Millville Borough Sewer System STP 

NPDES Permit No. PA0024091 

6 

 

 

Compliance History 

 

1,4-Dioxane (mg/L) 
Average Quarterly 

 

0.343 
  

< 50 
  

< 50 
  

< 50 
 

Chloride (mg/L) 
Average Quarterly 

 

332 
  

355 
  

727 
  

12500 
 

Bromide (mg/L) 
Average Quarterly 

 

< 1 
  

1.02 
  

1.74 
  

3.3 
 

 

 

 
Effluent Violations for Outfall 001, from: August 1, 2024 to July 31, 2025 

Parameter Date SBC DMR Value Units Limit Value Units 

CBOD5 02/28/25 Avg Mo 15 mg/L 13 mg/L 

CBOD5 02/28/25 Wkly Avg 39 mg/L 20 mg/L 

Ammonia 02/28/25 Wkly Avg 23 mg/L 18 mg/L 

Fecal Coliform 05/31/25 IMAX 2419 No./100 ml 1000 No./100 ml 

 
Compliance History, Cont’d 

 

Summary of Inspections: The most recent inspection of the facility by the Department on July 16, 2025 identified eDMR discharge violations but no 
operational violations at the time of inspection. 

Other Comments: A WMS query found the open violations in eFACTS as listed in the attached table for Millville Borough. See Attachment B. 



NPDES Permit Fact Sheet 
Millville Borough Sewer System STP 

NPDES Permit No. PA0024091 

7 

 

 

Outfall 001 , Continued (from Permit Effective Date through Permit Expiration Date ) 

 

 

 Outfall 001, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

 

 
Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average 

Instantaneous 
Minimum 

Average 
Monthly 

Weekly 
Average 

Instant. 
Maximum 

Flow (MGD) Report 
Report 

Daily Max XXX XXX XXX XXX Continuous Metered 

pH (S.U.) XXX XXX 6.0 XXX XXX 9.0 1/day Grab 

DO XXX XXX 6.0 XXX XXX XXX 1/week Grab 

CBOD5 33 50 XXX 13 20 26 1/week 
24-Hr 

Composite 

BOD5 
Raw Sewage Influent Report 

Report 
Daily Max XXX Report XXX XXX 1/week 

24-Hr 
Composite 

TSS 75 113 XXX 30 45 60 1/week 
24-Hr 

Composite 

TSS 
Raw Sewage Influent Report 

Report 
Daily Max XXX Report XXX XXX 1/week 

24-Hr 
Composite 

Total Dissolved Solids XXX XXX XXX 
Report 

Avg Qrtly XXX XXX 1/quarter 
24-Hr 